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FEATURES

KINGPIN: 5/16" (for SLLO050); 3/8" (for SLL0O300); AXLE&NUT:  5/16" axle & nut (for SLL0050); 3/8" (for SLL0300);
15/32" (for SLLO600 & SLL1000) 15/32" (for SLLO600 & SLL1000)

RACEWAY: 5/32" (for SLL0050); 7/32" (for SLLO300); FINISH: Powder coated Ivory, (available in Black upon request)
1/4" (for SLL1000) HARDENED:  Washers

BUSHING: T E LEG SPACING: 7/8" (for SLL0050); 15/16" (for SLLO300);

19/32" (for SLLO600); 1 7/16" (for SLL1000)

EXCELLENT FOR:
o Testing & packing machines WHEEL CASTER PART NUMBER

. Weuvinq muchingry Diameter Tread Width | Capacity Lbs.| Bearing Type m"ﬂ %ﬂ;ﬁlil MSC‘;?L'H" Wheel Type Swivel \ff?iaelff
o Numbering machines — z Height P Ly (k)
©  Printing presses r@ i zl) @ ’@ 1@) F\i)) \q m
e (omputer equipment it ! } <
110 Plain 21/16" | 213/16"  33/16" SLL0050-B22E-NY 0.84
121/32"| 11/16™ | 10 Pan | 21/16" | 21316°  33/16" SLL00S0-M8-1.25DTNY  0.84
110 Plain 21/16" | 213/16"  33/16" SLL0050-M12-1.75DT-NY ~ 0.84
SPECIAL: Plai 27/16" | 31/4"  35/8" SLLO300-B21F-NY 1.68
This die-cast aluminum caster llows for moving hy in it '
15 Cle-COst aluminuim casler iows for moving heavy 7/8" Pan | 27716 | 314 358 SLLO300-MIZ-17SDENY  1.37
equipment. Once the equipment is in place, there is an Plain 2716 | 3w 358" SLL0300-416-20T-AY 137
adjustment knob in the back that is turned which brings " ” yvE Y™ CLLOGO0BISHAY a0
the foot liting the wheel off h f o i :
LTI LU GlDEen ), 5 /16" | 11/8" | 0 | Pan | 3116 | & | 45w SLLOGO0MI2-17SDTNY 247
prevent rolling. The foot is rasied until the unit s level. 660 Plain YA IR SLLO600-M16-2DTAY 247
880 Plai 31/7 | 434 57/16 SLL1000-B20H-NY 401
2 13/16" 1 7/32" 880 PI::: 3];2" 43;4" 57;]6" SLL1000-M16-2DT-NY 3.44
PLATE DIAGRAMS
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DEPTH
M8-1.25DT M8 5/16" 1.25
M12-1.75DT Mi12 13/16" 1.75
M16-2DT M16 9/16" 2

B20H
3/8" Attaching Bolts

Tapped Hole

E
£
n
)
<
4
m
m

2 5/32 [S5mm]
—_  —

Bz2IF B22€
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2 7/8 [73mm]
2 5/32 [S5mm]




